

	<h1>PTC</h1> <h2>Ürün Test ve Belgelendirme</h2> <p>Sanayi Ticaret Limited Şirketi Aydınlı Mahallesi Patlayıcı Maddeler Yolu Caddesi Beyoğlu Sanayi Sitesi D1 Blok No:26 Aydınlı-Tuzla / İSTANBUL Tel : +90 216 393 32 32 <a href="http://www.ptctesting.com">www.ptctesting.com</a></p>	<p>Test Raporu Numarası Test Report Number PTC-192001-089</p> <p>Oluşturulma Tarihi Issue Date 20/02/2020</p> <p>Rapor Geçerlilik Tarihi Expiry Date of Report 20/02/2021</p>
--	--	---

### TEST SONUÇLARI / TEST RESULTS

İlgili numuneler ISO 13938-2 standart gereklerinin kumaş dayanım özellikleri testlerinden geçmiştir.

*This samples passed the tests of fabric strength properties of ISO 13938-2 standard requirements. The samples are used as dress .*

<b>Samples Type</b>	<b>Test Clauses</b>	<b>Necessities</b>	<b>Test Results</b>	<b>Verdict P,F or N/A</b>
Cotton	4.1.2	Type 1 or 2	Type 2	P

#### 4.2.2.1 Edge Folding Parts:

4.2.2.1 Have to be 15 mm inside edge folding part

#### 4.2.2.2 Buttons & Buttonhole Parts:

4.2.2.2 Have to be sewing step 20-25 in 0,9 cm

#### 4.2.2.3 Sewing yard & Sewing Type :

Sewing yard have to produced as cotton

Sewing type : Have to be 3.5 sewing in 1 cm